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Attn. : Carl / Janice
SAMPLE DESCRIPTION : Tarpaulin PVC 500D x 500D x 18T x 17T thickness 0.6mm
ITEM NO. : CM 3350/1
SKU NO. : Not Provided
P.O. NO. : Not Provided
EXPORTED TO : Not Provided
COUNTRY OF ORIGIN : Not Provided
DATE RECEIVED SAMPLES : Dec 10, 2007
DATE OF TEST : Dec 10— 18, 2007
TEST REQUESTED :  Examination and test for compliance with appropriate tests of:
a. Modified EN 1021-1: 2006
RESULTS 1 Please refer to the following pages.
CONCLUSION:
Modified EN 1021-1: 2006 Pass(see remark 5)
End of Page R
Note: The results relate only to the items tested.
For and on behalf of
SPECIALIZED TECHNOLOGY
RESOURCES (H.K.) LTD.

Terence Chow
Technical Manager - Hardlines
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TEST RESULTS

A. Modified EN 1021-1: 2006, Furniture — Assessment of the Ignitability of Upholstery Furniture #
Sample: Tarpaulin PVC

Test method: EN 1021-1: 2006 (Smouldering cigarette)

Condition of test specimen: Temperature 23 + 2°C Relative Humidity 50 + 5%

Test Condition: Temperature 23°C Relative Humidity 54%

Criteria of ignition Smorldermlg mgazrette

Smouldering Criteria (EN 1021-1:2006, Section 3.1)

a.  Any test assembly that displays escalating combustion behavior so that it is unsafe to continue the N6 No
test and extinction is necessary

. Any test assembly that until it is largely consumed within the test duration No No

c. Any test assembly that smouldering to the extremities of the specimen, vix. Upper or lower No No
margins, either side or to its full thickness, within the duration of the tests

d.  Any test assembly that smouldering after one more hour from he beginning of the test. No No

e. Any test assembly that on final examination, shows evidence of active smouldering No No

Flaming criteria (EN 1021-1:2006, Section 3.2)

a. _ Any flamer initiated by a smouldering source. No [ No

Result Non-ignition

#The test was performed by sub-contractor.

Remarks:

1)  The above test results relate only to the ignitability of the submitted sample with specific material, construction amd treatment under
the particular conditions of test.

2) The above test results are not intended as a means of assessing the full potential fire hazard of the materials or products in use.

3) Water soaking procedure was carried out on cover material in accordance with Annex D of EN 1021- 1:2006

4)  °C denotes degree Celsius
% denotes percentage

5) No filling/foam were submitted for the testing, the submitted sample(Tarpaulin PVC cover) was tested in combination with non-fire

retardant foam provided by the laboratory per client’s request.

sk
End of Page
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PRODUCT PHOTO:

SAMPLES RECEIVED RECORD

12/10/2007 |PVC 1 P

End of Report
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